



## **CONFIRMATION**

The one-component polyurethane adhesive line

### **PURBOND<sup>®</sup> HB S-LINE**

was tested in accordance with AS/NZS 4364:2010 at the various laboratories detailed in attachment A and as listed below, the adhesives line above are classified as Type I adhesives as defined in AS/NZS 4364:2010.

Test reports:

MPA, Otto-Graf Institute, Stuttgart D:

901 2027 000 Rk

NTI, Treteknisk, Oslo NO:

325086-LM01

Monash University, Timber Engineering Centre:  
07/010

PURBOND/07/010,

Signed,

A handwritten signature in black ink, appearing to read 'C Adam', enclosed in a simple oval scribble.

*Dr C Y Adam*

Department of Civil Engineering  
Monash University